How We Do It:
Disc filters in

Glendale Heights, lll.
PI‘\GE 2()_

!
1N

|

IR
dearts and Minds:}
+ Touch Tank at ™
hee RiverCente

I PAGE 10

DEDICATED TO"™M U Rili
ww.t;iomag.com n' t: — !"—-; s

PN WASTEWATER PROFESSIONALS

= —

-

—.

o JUNE2012 e

AT T, VDT i

' Lab Detective: """

Caseofthe ! 4+
vanishing solids

PAGE 46 \

+
)
-

/

= "Industrial pretreatment \
X specialist Jeff Camp (

# e

,1 Natural gas
| supply officer

| Freddie Martin

ing

GREENVIELE, N.c4 " 0

PRETREATMENT TEAM =
WORKS IN PARTNERSHIP
WITH BUSINESSES

PAGE 22 =
N

Environmental
compliance
coordinator
Jason Manning




' W! o | r
2 nﬁﬁ -

Partnerships
That Go Beyond Equipment.

Our experience and service-driven relationships help WesTech to select and engineer
[...]
Environmental compliance coordinator Jason Manning says
the situation was well documented, and that has paid off as
another similar industry has moved to town. “Because we went
through it, there were some measures, standards and procedures
put in place in our pretreatment program that we are using now,”
said Manning. That has helped Greenville welcome a new
business while also effectively treating its waste.

Once convinced, the company was able to make changes to its processes
that ended the problem. It was a good outcome for Martin — protecting the
environment and the treatment plant while helping a local company.

AN ECONOMIC TOOL

He feels helping business is an important role
for pretreatment programs. “We work with our Eco-
nomic Development Commission when an industry
is interested in coming to town,” says Martin. “It’s
helpful when water, wastewater, and pretreatment
people are involved early on.”

One such case was a manufacturer of silica gel,
the material in desiccant packets found in product
packaging. “They produce a lot of saltwater (high in
TDS) in the form of sodium sulfate, and we dis-
charge into freshwater,” says Martin. A pretreatment study found the treat-
ment plant could process the company’s effluent without added expense.

“If there is an issue with regulations, we'll try to work with companies
instead of against them,” Martin stresses. “We're not looking to carry a big
hammer and bang them over the head. We want to find a solution that works
for them and works for us.”

24 TREAIMENT PLANT OPERATOR



The Greenville Utilities team includes, from left,
operator lll Quentin Corey, environmental compliance
coordinator Jason Manning, natural gas supply
officer Freddie Martin, laboratory technician Il Crystal
Respess, laboratory technician Il Kevin Hardee, and
industrial pretreatment specialist Jeff Camp.

-] S

RoH-0ff Sludge Mate®

Q ¥

5 1 Trailer Mounted , |
Sludge Mate , ;
g-Bo « = e
-.-]_ e 3 ! o ’ |

]

i . = — Flo Trend Systems
Tipping Stand Sludge Mate Poly-Mate 707 Lehman St.

From coast to coast the most economical and simple way to dewater municipal sludge. Do away with Houston, TX 77018
aging drying beds. Quit hauling water for disposal just because 1-2% are solids. Don’t even consider

; : A 3 : : 800.762.9893
complicated expensive and hard to maintain mechanical dewatering devices. 713.699.0152

The Sludge Mate” together with the Poly-Mate” form a dynamic duo of dewatering. The Poly-Mate® Fax: 713.639.8054
conditions sludge through addition of polymer and the Sludge Mate®dewaters the flocculated sludge. sales@flotrend.com

tpomag.com June 2012 25




In one recent case, a company
accidentally discharged caustics in
violation of its permit and didn’t
notify the treatment plant right away.
Operators detected the problem on
the SCADA system when a pumping
station sensor showed high pH.

“We tried to handle it with grace
and good customer service,” says
Manning. “We're working with them
on implementing corrective actions
and improving their processes,
especially around communications.
What I'm trying to get them to
understand is that we're here for
permits and enforcement, but we’re
also here to help the industry work,
live, and do everything they need to
do to provide jobs, protect the envi-
ronment and promote our economy.”

RECESSION TROUBLES

Camp says the balance between
regulations and customer service
became more difficult when the
recession hit. “Several businesses
left, and a lot of them had to down-
size,” he says. “That makes the pre-
treatment job challenging, because
you have to protect your plant and
your receiving waters and follow
state and federal regulations, while
also trying to be as customer-
friendly as you can.”

One thing Camp has done is to
try to help out with sampling. “I've
gone out to do the sampling, and
we run the analyses for companies,”

"If there Is an issue with regulations, we'll try to work with companies
instead of against them. We're not looking to carry a big hammer and bang
them over the head. We want to find a solution that works for them and

works for us.”
FREDDIE MARTIN

he says. “We're just trying to help with the cost as a customer service.”

He has also seen a change in the regulatory environment. The state pre-
treatment program just lost a full-time position, and the same has happened
at the federal level, so the staffs are overworked and trying to be more efficient.

NEW ECONOMICS
Municipalities have the same challenges. That is one reason Martin’s
duties were split between two existing positions when he left the pretreat
ment program. Greenville’s wastewater department cares for 479 miles of
pipe, 38 pump stations and

T - e,
o uny \
- ¥ .

Greenville Utilities uses
a “Cease the Grease”

= C',’.“.;;‘ oy o program to teach
\ngs ol o S residents about the
-_— ' effects of FOG.

Svmgues”

™
T

4
1
%
]

Freddie Martin, now natural

gas supply officer, led the
Greenville Utilities pretreatment
effort for 17 years (Sigma
portable sampler from Hach
Flow Meter Products & Services,
TrojanUV disinfection unit).

= e

28,000 connections. “Pretreatment
seems to be a catchall, and we wind
up being involved in a lot of differ-
ent things,” says Martin.

One such project is for the
drinking water treatment plant. The
Tar River runs through Greenville
and empties into the Pamlico River
and Pamlico Sound, a saltwater
estuary. “At times, especially during drought conditions, the saltwater can
come back up the river,” says Martin. “We help identify how far the salt comes
upstream.” It hasn’t been a problem, but monitoring continues as far as 10
miles downstream.

The pretreatment staff also assisted in lead sampling for the water utility.
Samples were taken across the community to help identify homes that still
have lead solder in their plumbing connections.

Martin was also involved in several groundwater remediation projects.
One is remediating the spill of about 10,000 gallons of gasoline from an
underground line at a gas station that was cut during installation of an under-
ground utility line. Martin was the project manager for that work, which
pumped the remediated groundwater into the wastewater system. Monitor-
ing and reporting continues to this day.

Camp is also involved in the wastewater utility’s FOG program. “I used to go
out and sample food service establishments,” he says. “That has been turned
over to the Engineering Department, but pretreatment staff still gets involved

26 TREAIMENT PLANT OPERATOR



Andritz Separation, Inc.
800/433-5161
www.andritz.com

Cummins Power Generation
763/574-5000
www.cummins.com

Hach Company
800/227-4224
www.hach.com
(See ad page 5)

Hach Flow Meter
Products & Services
800/368-2723
www.hachflow.com

Schneider Electric
888/778-2733
www.schneider-electric.us

i 3 : ~ ) : — Tetra Tech, Inc.

Operator Il Warren Harris at the belt filter press (Andritz) in the dewatering facility. 800/473-5999
www.tetratech.com
(See ad page 45)

if we have a problem in the collection system and enforcement is needed.” ning, was that Martin laid a solid
Manning also heads up the wastewater department’s environmental lab- foundation. “In this economy, we are TrojanUV
oratory, which does some reporting, monitoring, and analysis for the drink- always looking to find cost savings,” 888/220-6118
. « . . . « www.trojanuv.com
ing water plant. “They bring in dozens if not hundreds of samples every he says. “Because the program was
month,” says Manning. “It works well because it gives them verifiable data running so smoothly, we were able
with a quick turnaround.” to keep things operating at a very
The key for the current success of the pretreatment program, adds Man- high level with current staffing.” tpo

tpomag.com June 2012




"\ top perférmer:  PLANT

g |  THE WILLMAR TREATMENT PLANT TEAM GOT INVOLVED
‘ L?  EARLY AND STAYED INVOLVED LATE TO ENSURE A
" SMOOTH TRANSITION TO A BRAND-NEW FACILITY < e

- e
-
-

i# =5
=L A ; Trudeyyttham =23 _::L o e
e e R o

28 TREAIMENT PLANT OPERATOR



FACING PAGE: The Willmar team includes, from left, front row, superintendent
Colleen Thompson, operator Allen Schueler, operator Terry Thole; middle row,
biosolids coordinator Jason Lindahl, working foreman/lab technical manager
Jim Gauer, lab technician Jim Werder; back row, lift station mechanic Tom
Templer, operator Chris King, operator Doug Ruter, maintenance mechanic
Paul Marcus, and assistant lab technician/safety coordinator Les Lange.
(Photography by Mark Peterson)

WHEN THE WILLMAR (MINN.) WASTEWATER TREATMENT
Plant needed more capacity, better odor control and the ability to meet
stricter effluent limits, the city built a new activated sludge plant five miles
west of town.

The six-year project, completed in 2010, tested the four operators’ mettle
as they ran two plants simultaneously until the new one was online. They
also spent three months in classroom training. Along the way they met the
challenges of taking part in the planning and design phases, starting up a
new laboratory, incrementally taking flow from the old plant to the new over
five weeks, and adding seed sludge from the old site. They also decommis-
sioned the old plant.

Throughout the process, the team stepped up to the plate, and their
work paid off. The plant has successfully met effluent limits, including those
for phosphorus and ammonia. At 5.24 mgd, it will allow residential and indus-
trial growth and accommodate a projected population of more than 27,000
by 2030.

Close involvement in all phases of the project — planning, design, con-
struction and startup — gave the staff an extra measure of pride in the new

how it works.

HISTORY OF UPGRADES

plant and a deeper understanding of
f | \
Willmar (Minn.) &

Willmar, the fastest-growing non-
metropolitan city in Minnesota, lies
100 miles west of the Twin Cities. It

Wastewater is surrounded by lakes, rolling hills
Treatment Plant and farmland. Its first wastewater
BUILT: treatment plant was built in 1930
2010 and used fixed-film treatment tech-
POPULATION SERVED: nology. As the city grew, a 1960
19,941 upgrade increased the capacity to
EMPLOYEES: EoxaTe
1 ) Another upgrade to 5.04 mgd
in the early to mid-1980s added
FLOWS: i rotating biological contactors (RBCs).
5.24 mgd design, 7.51 mgd Then the plant began seeing
average, 27.36 mgd peak increased industrial loadings, includ-
TREATMENT LEVEL: ing grease and feathers from meat
Advanced secondary and poultry processing plants, that
TREATMENT PROCESS: affected RBC performance, created
Activated sludge odors, and caused cleaning and
RECEIVING WATER: maintenance problems.
Hawk Creek In 1988, the plant added a new
BIGEOLDE: trickling filter ahead of the R]?;Cs,
Land-applied anc.i o.dor corlmtrol for the- screenings
building, primary clarifiers, trick-
WEBSWE:. ling filter, RBCs, and gravity sludge
www.willmar.mn.us thickener. Rotary drum fine screens
GPS COORDINATES: were added to supplement the
Latitude: 45°6'26.45"N; influent mechanical screen. These
Longitude: 95°2'8.44"W

=

Maintenance mechanic Paul Marcus checks the fine step screens (Vulcan).

“The operations staff does all the process
testing and shares many ideas and solutions to
make the plant run smoothly. | am very proud of
them for their dedication and common effort to

preserve and protect the environment.”
JIM GAUER

removed feathers and other material that had been lodging in the RBCs and
reducing effectiveness. In 1996, the plant upgraded the biosolids storage.

THE BIG DECISION

Still there were issues. The plant’s location near a mall and residential
area meant that odor remained a problem. “This was partially caused by a
persistent filamentous bacterium, called Beggiatoa, from the large amount of
sulfur entering the plant,” says plant superintendent Colleen Thompson.

The plant was also operating at or near capacity for BOD, TSS, total nitro-
gen and total phosphorus, and the city was expecting new effluent limits for
phosphorus and ammonia to take effect in 2010.

In 2004, the city council passed a resolution to relocate the treatment
plant. With community support, grants and low-interest loans from the state
and federal governments, the city built the new plant on 37 acres purchased
in the early 1990s. The site is surrounded by farmland.

“We chose an activated sludge plant based on cost, ease of operation and
maintenance, longevity of equipment, and safety to personnel,” says Thomp-
son. “It’s proven technology and it’s robust.” Construction began in Septem-
ber 2008 on the plant, two pump stations, and separate pipelines to convey
municipal and industrial wastewater.

tpomag.com June2012 29



30

“| remember when our

operators first went on call
after the new SCADA system
was. started up. They could
just as well have spent the
night at the plant for all the

instrumentation/control and

automation bugs that a

had to be worked out.”
COLLEEN THOMPSON

Superintendent Colleen Thompson with
the industrial final clarifier (Walker).

TREATMENT PLANT OPERATOR

GOOD PLANNING
Long before construction began,
Thompson wanted her staff involved.
In 2005, she formed a team from
the operations staff: operator Terry
Thole, working foreman/lab techni-
cal manager Jim Gauer, and mainte-
nance mechanic Paul Marcus.
“During the planning phase, the
four of us held five workshops with
a team from the city and consulting
engineer, Donohue & Associates,” says
Thompson. “During the design phase,
we held 11 workshops and 50 meet-
ings.” In the construction phase, Thomp-
son attended at least three meetings
a week for about a year and a half.
Marcus brought the mainte-
nance perspective to the table, and
Thole represented the operators’
point of view. Gauer offered his
computer and electrical experience.
For example, he worked with the
engineers on the SCADA system
design to ensure compatibility with
the SCADA that controlled 25 lift
stations in Willmar and Eagle Lake.
Biosolids coordinator Jason Lin-
dahl and lab technician/quality man-
ager Jim Werder attended meetings
pertaining to their specialties. “Those
meetings took a lot of our time and
were just the beginning of what
would be a tremendous effort from
all my staff,” says Thompson. “This
is what makes our team special. We
knew we were going to put in extra
time during this project, but we
were all committed and innovative,
and we worked well together.”
Donohue & Associates commu-
nicated the plant’s progress to the
operations team and the city. “Com-
munication was one of the key com-
ponents of the program’s success,
making sure all stakeholders were
on the same page,” says Thompson.
“I relied on Terry, Paul and Jim to
share information with our staff.”

TRANSITION CHALLENGES

Operators and lab technicians
faced some challenges during con-
struction and startup. They included
developing a transition plan for the
new laboratory. “The new lab had
to be proven before we started to
direct the flow from the old to the
new plant,” says Thompson. “We
hired Graham Connections to
rewrite the standard operating pro-
cedures and quality manual before
we set up the new lab in the admin-
istration building.”




The lab staff worked overtime during the period when both plants were
sharing the treatment load with separate discharges. The Minnesota Pollu-
tion Control Agency required effluent figures from both discharge points.
“That really burdened our lab staff, as it doubled their workload,” says
Thompson. “Jim Werder, our lab technician, and assistant Les Lange went
above and beyond to keep up with the regulatory requirements and
paperwork.”

Another challenge was seeding the new facility. For that purpose, the
team used a trash pump to deliver solids from the old plant’s gravity thick-
ener into a nearby sanitary sewer manhole, and from there it traveled to the
new site.

“By using our conveyance system, we eliminated the need to have seed
solids trucked to the new plant,” says Thompson. “Our staff had to start and
stop the trash pump daily during this process. We also had to make sure the
solids were replenished every day in the thickener. It was a well-thought-out